$14.95

PARTS ANDINSTRUCTION MANUAL

MODELS 925 AND 930
15 WHEEL HYDRAULIC OPENING AND CLOSING HAY RAKE

MODEL S30FD

Manufactured by
NIKKEL IRON WORKS, INC.
SHAFTER, CA 93263

Use Only Genuinef



RAKING FRAMES AND LIFT TUBES

PAGE 1

HY
4
4
[4
cd4d-vdlS

S -\
JAO HAd ¥
JAO HAd ¢

aV]

€
4
v

b

b

b

I
ALD

POJE]S 9SIMIBLIO SSO)UN SYel Jad aJe salueny)

NId HONI
T3AOW AlS - Nid MNITONILSNray v/e
TIAOW QLS - ANVHL DNIMVYH - 13X0VHE MNIT 1SNray
T3A0N ALS - LNYHLS 3T - 1IMOVHE MNIT 1SNray
MNITONILSNray
HIANIAD LT 3IVSY 8 X 2
aN3 3gnL 141N
ONIHAS NOISNILX3A - NIVHO
ONIHAS NOISSTHANOD - A1gNISSY NIVHO
. SHD - 1INNON8/E
HAHSYM MO0 8/€
HIAHSYM Lv1d 8/
ONIHSNG 3did
G HO - M3HOSdVO 2/1-¢ X 8/
G HD - M\IHOSdVO ON € X 8/€
16SYS N/S HILAV - DNIHSNE MHAN
Buysng 06 UM pasn 10N

MHIZ NI AAIHA
DONIHSNG
SHO-INNONZ/L
HIHSYM MO0 ¢/t
JLVd dNVIO
130N a4 - 1NYLS DI - 13XM0vHE HIANITAD
S HO - MIHUOSIVO ON L X 2/t
ZH# - Nid HIvH
Nid HIANITAD .1
HIAANITAD ITONY IYSY 8 X €
21V1d JNVTIO
TGO a4 - IWVHL DNIVYH - 13M0vHd H3ANITAD
G HO - MIHOSIVO ON G X 2/t
14371-39nL 1411
LHOIY - 3gn1 1411
1437 - 3NV DNPIvY
1HOIY - IAVHL DN

"~ NOILJIHOS3A

9102

cllid
¥662c6
€666
dGoLTL
dvS800¢
£€6126
¢clet

A LA4ATAY
ONSOLMN
dSe0OMT
90VMLiH
£50¢
O0FX90ONSO
8YX900ONSO
L¥06

MHIZL 15Y
Slic6
ONS8OLNN
dS80M
¢66¢¢6
166226
Z11X80ONSO
cldIvH
610HcH
JVvS800E
G66¢C6
066¢26
08X80ONSO
06cco

16¢¢6

¢6cco

£6cc6
HIdNNN 1Hvd

d

e NI OO

<!



(93]

=

i o0
w

52
o
of
Jo
2‘—
< 0
Q@
s
wz
e
—w
Qo
=<
O

O

[STD Model Manual Raking Frame

Angle adjustment system.

Right Side Shown. Left Side

is the same.




REF PART NUMBER

14
15
22
23
24
40
41
42
43
44
45
48
49
50
51
52
53

LWQ8SP
NUTO8BNC
FLTWADS
LWOBsP
NUTOENC
92210
92582

92581
92580L
CSNCO8X24
92589
CSNC10X112
CSNC10X80
LW10SP
NUT1ONC
92583
92584

LEFT STRUT AND GROUND WHEEL

. DESCRIPTION
1/2 LOCK WASHER
12NUTNCGR-5
3/8 FLAT WASHER
3/8 LOCK WASHER
3BNUTNCGR-5
CLAMP PLATE
PIVOT, LEFT OR RIGHT
STRUT, LEFT OR RIGHT
SFINDLE ASSY, LEFT
1/2X 1-1/2 CAPSCR -GR &
GUY ROD ASSY
5/3 X 7 CAPSCR - GR 5
5/8 X5 CAPSCR -GR &
5/8 LOCK WASHER
5BNUTNC-GRS
PIVOT BRACKET
CLAMP PLATE

Q1Y REF
AR 54
AR 55
AR 56
AR 57
AR 58
2 59
2 €0
2 61
1 62
AR 63
4 64
AR 85
AR €6
AR 87
AR 88
4 69
4 72

PART NUMBER
CSNC12X56
CSNC12X48
LW12sP
NUT12NC
9036

9041

92148
COT32P
92125

8043

9040

9042

9035

8037

8039

8038
CSNC10X32

Quaniities are per raka

DESCRIPTION
3/4 X 3-1/2 CAPSCR GR 8
3/4 X 3 CAPSCR - GR 8
3/4 LOCK WASHER
3/ANUTNC-GRS
LUG BOLT
GREASE CAP
GROUND WHEEL
COTTER
7/8 SLOTTED NUT -GR 5
FLAT WASHER
CONE, OUTER (87048)
CUP, OUTER (LM67010)
HUB ASSY, INCL CUPS
CUP, INNER (JL82310)
CONE, INNER (JL583469)
GREASE SEAL
5/3 X 2 CAPSCR - GR 5




REF PART NUMBER

14
15
17
22
23
40
41
42
44
45
48
49
50
51
52
53
54
55

LWo8asP
NUTGOENC
B511ZERK
FLTWACE
LwWossP
82210
92582

92581
CSNC08X24
92589
CSNC10X112
CSNC10X80
LW10SP
NUT1ONC
92583
92584
CSNC12X56
CSNC12X48

RIGHT STRUT AND GROUND WHEEL

DESCRIPTION
1/2 LOCK WASHER
12NUTNC GRS
DRIVE-IN ZERK
3/8 FLAT WASHER
3/8 LOCK WASHER
CLAMP PLATE
PWVOT, LEFT OR RIGHT
STRUT, LEFT OR RIGHT
1/2X1-1/2 CAPSCR-GR 5
GUY ROD ASsY
5/8 X7 CAPSCR-GR 5
5/8 X5 CAPSCR-GR &
5/8 LOCK WASHER
5BNUTNC-GR5
PIVOT BRACKET
CLAMP PLATE
3/4 X3-1/2 CAPSCRGR 8
3/4 X3CAPSCR -GR 8

FPART NUMBER
LW12SP
NUT12NC
2036

39041

92148
COTa2P
92125

3043

8040

8042

8035

$037

8039

8038
©2580R
92289820
CSNC10X32

Quantities are per rake

|37

DESCRIPTION
3/4 LOCK WASHER
3/ANUTNC-GRS
LUG BOLT
GREASE CAP
GROUND WHEEL
COTTER
78 SLOTTEDNUT-GR S
FLAT WASHER
CONE, OUTER (87048)
CUP, OUTER (LM67010)
HUB ASSY, INCL CUPS
CUP, INNER (JL83310)
CONE, INNER (J1.69349)
GREASE SEAL
SPINDLE ASSY - RIGHT
TONGUE JACK MOUNT
5/8 X2 CAPSCR-GRS

PAGE 4

N
TR T 1S 1L



925 SLIDES

PART NUMBER DESCRIPTION

FLATWAQG 3/8 FLAT WASHER

LWOBSP 3/8 LOCK WASHER

NUTOBNC 3/BNCNUT-GR5

92285 SLIDE - RIGHT OR LEFT

93100 3/16 UMHW BEARING, 3-1/2X 6
Used after S/N 54578

9310t -,_{5»1@ 4 UMHW BEARING, 3-1/2X 6
Used after S/N6

PHMS04X16 1/4 FLAT HEAD MACHINE SCREW

NUTO4NCLK 1/4 NC NUT, NYLON LLOCK

92284 3/16 UMHW BEARING, 3-1/2 X 24
Used 10 S/N 54578

92283 1/4 UMHW BEARING, 3-1/2 X 24

Used to S/N 54579
Quantities are per rake

AR
AR
AR
AR

AR

CiZ30



930 SLIDES , PAGE 6

CZso

REF PART NUMBER DESCRIPTION QTy
a2 93100 3/16 UMHW BEARING, 3-1/2X 8 AR
82 93101 1/4 UMHW BEARING, 3-1/2X6 AR
83 PHMS04X16 1/4 X 1 FLAT HEAD MACHINE SCREW AR
85 NUTO4NCLK 1/4 NC NUT - NYLON LOCK AR
95 93285 SLIDE - RIGHT OR LEFT 2
97 B24H WORM DRIVE CLAMP - #24 2
99 93287 HOSE SUPPORT 2

100 82102 3/16 UMHW BEARING, 3-1/2 X 48 AR

Used on S/N 54443 to 54461 only
100 92103 1/4 UMHW BEARING, 3-1/2 X 48 AR

Used on S/N 54443 to 54461 only
NOTE: Formed bearing not used with 92102 or 92103
Quantities are per rake



925 OVERHEAD FRAME

PAGE 7

TAO H3d ¥
JAO H3d ¢
ALD

palE)S aSMIBLIO SSBjuUN el Jed ase SeNUenD

SHO - INNON ¥/L

30vud

HIANITAD NIVIN 8E X €

G HO - MIYDSAVD L X ¥/t

G HO - MIHOSdVO &/L-L X 8/S

NIVHO LHOdSNYHL AL3JVS

DHNIHYIE GINLHOL MHAN /1

HNIHYIE 3INHO4 MHWNN 9L/E

INVHL AVIHH3IAO

GHO - LNNON #/1

HIHSVYM MO0 ¥/1

G HO - LNN-ON 8/9

HaHSYM MO0 8/S

SHO - LNNON 8/E

HIHSYM Y0071 8/E

HIHSYM Lv1d 8/€

ch# - Nid "IvH

Nid H2ANITAD |
NOILJIFOSHA

ONPOLNN
L6¢c6
Hvoe0e

91 XPOONSD
¥20LONSO
BNIVHOOdE0
VEBZCH
V¥82co
98¢
ONVOLNN
dSrOMm’
ONOLLNN
dSOEMT
ON9OLNN
dS90M1
90VMLH
cldlvH
612dc6
HIgWNN LHvd



PAGE 8

925 OVERHEAD FRAME

C6ZID

81 NYHL €1 STOVd NO IV
SNALSAS OINMNYYHAAH 313TdNOD




930 OVERHEAD FRAME

PAGE 9

-

w@NNNENON

co
NZ<

JAO HiAd ¥
JAO H3d e
ALD

PoIE]S 9SIMIBLIO SSBUN BXEel Jed aJe samuend

HAANFIAD NIVN 87 X € Hveroe
dWV1O ISOH 68¢E6
ONIHdS NdN13d 3SOH 59
HIHSYM LV id v/ POVML
MNIT NIVHO 3TONIS INIVHOOJED
ATNO ad ‘2H# 'dNVI0 IAIHA WHOM Held
ATNO ALS ‘8# 'dWY10 IAIHA WHOM HB8d
H3IAOD FASOH 88cE6
INVHL GVIHH3AO 98¢E6
GHOD - INNON ¥/L ONPOLNN
G HD - M3”OSdVO | X ¥/t 9IXPOONSO
NIVHO 1HOdSNVYYL AL3JVS 8NIVYHOO4E0
84S¥S N/S J8lje pasn
ONIHY3E G3INLO0L MHWNN ¥/1 M IAAS
: 8.S¥S N/S 18l pasn
ONIHYIE 3INHOd MHANN SL/E v¥82c6
HIHSVYM Y001 /L dSYOMT
S HD - LNN ON v/€ ONCLLNN
HIAHSYM MD0T ¥/E dSeiM
G Y9 - MIHOSIVO 2/L-€ X P/E 9GXCIONSO
SHO - 1NN ON 8/ ONSOLNN
H3HSVM MO0 8/E dSS0M
H3HSVYM X007 8/€ 90vMLd
Zi# - Nid "ivH ZidivH
NId H3ANIMAD W} 610426
NOILdIHOS3a HAGNNN 1Yvd

gel
el
Let
ocl
6cl
81
prat
92t
or 4
LLE
vit
cll



PAGE 10

930 OVERHEAD FRAME

~
< S S

81 NYHL €1 S39Vd NO 34Y

SWILSAS JIMNVHAAH 3131dNOD




925 DRAWBAR

e g = e e g e g

ayes Jod aie sapnueny)

Q4 - S YO - MIHOSdVYD ¢/L-€ X 21

a4 - "YvTI00 135 2/1

ad - 13XOVHE ANVLS JATVA

a4 - 3Lvd dAVI0

NIVHO 8 NId/M MOV INONOL

OUVANVYLS 'HOLH

IVNOILHO ‘HOLIH 1vE

1SNrav Ta3HM ‘H3AI1

Hydmvdd

S HO - M3JOSdVO ¢/L-L X 8/S

S HO - ON LNN 8/§

HIHSYM MO0 8/S

ad- SHD-ONINNZ/L

Q4 - HIHSYM MO0 2/1

a4 - G HD - MIHOSdvO L X /1
NOLLJIHOS3ad

9GX80ONSD
804V TI00S
81-10ec6
L1-10826
Lives

66¢c6
86626
0E£66226
86cc6
¥eX0LONSO
ONOLLINN
dSOLAT
ONSBOLNN
dS80M

S IXBOONSO
H3IgNNN LHvd




PAGE 12

930 DRAWBAR

SHO-

—r—r e — N QN

.mx@ Jed ase mu_scmac ¢

Nid HY8MVH( ¥10c
HOSAVO e/L-EX v/E  9SXZLONSO
. Hvamvaa 860E6

SHO-HOSdVOe/l-EXe/l  9SXBOONSD
AINO G4 '"VTI00 13S 2/t 80dv 11008

ATINO Q4 "IMHE ANVLS 3ATVA 81-10c€6
ATINO G4 "JLV1d dWVYTO L1-10Ee6

NIVHO 8 Nid/M MOV 3NONOL YA
AYVANVLS ‘HOLIH 66¢¢6

VNOLLJO 'HO1IH Tve d662¢6

1SNrav 133Hm 'H3AIN 0E66cC6

ALD NOILdIHOS3A HIdANN 1Hvd

06210

oL
451 Hv
951 Hv
GGl Hv
6vL HY
grl vy
vl 2edd'vals
14 Hv
i Hy
14 Hv
fadt v
N4} Hv
434 ALD

dWVTO 3SOH
S 49 -ON LNN v/E
HIHSYM MO0 v/E
S HO - ON 1NN 8/
HIHSYM MO0 8/
Nid HONI
JINITTONILSNray
S HO - ON LNN 8/¢
HIHSVYM MO0 8/E
SHO -ON LNNZ/L
HIHSYM MO0 &/l
G HO - HOSdVO L X 2/}
NOLLdIHIS3a

BAy £4

8L
ONZLINN
dSeim
ONOLINN
dSOLMT

9i0¢

d891711
ONSOLNN
dS90M7
ONSBOLNN
dS80MT
CHEX80ONSDO
HIIWNN 14vd




06210

‘peTe]S eSIMIBLIO SSBJUN exel Jed are sepyurRny

! SUN3 8/€ "3SOH v X 8/E ¥8EX90 44

! SUNZ 8/€ '3SOH ¥2e X 8/E ¥BSEX90 a Q%Im

L SUN3 8/€ 'ISOH 22 X 8/E 2.86X90 €L J

4 SANT 8/€ 'ISOH 09 X 8/E 096X80 2.1 s 7 0] Oﬁ@ O
o o OISR o0WR G o
'S TAO YA | LY HIVd3H 1AO 2 VOLZIHYNS 691 s1Ao jle o) uowiwion
i € 331 8/€ 331904d 891 021-691
] v HIALAVQY TFAIMS 06 9-8-06Xd3di 9
= 2 OM1d HAGNITAD S16d08 991
- 2z H31dVaV TINMS (06 9-06Xcl3ddW 9L
<C 2 YIONITAD NIVW SE X € HY9E0E Ski
oC z HIANITAO 14N 3VSY 8 X 2 3VS800E 82
) JAO Had ¥ 214 - Nid HIVH 2HHIVH ol

TAOHAdE Nid HIANITAD.} 6L0LZ6 6

> ALD NOLLdIBOS3d HIANNN JHVd  H3W
I
[
Ti
p)
10
O
h

PAGE 13



PAGE14

930STD HYDRAULICS

169170

O@0w0

Common to all cyls
10
7\

7

Vid

187
188
189

191
192
193
194
195
196
197
198
199

PART NUMBER
92RC19
HAIR12
2008SAE
3048AR
BCPa75
MPFPX00-8-6
PFOBTEE
SKAR12104A
SKAR14108
PFOBTEE
PFO4TEE
PFBXCNIP
MPFPX45-4
MPFPXS0-6-4
06X3480
06X3456
06X3584
06X1024
06X1920
06X352 -
06X224
08X1248
06X2368
06X1904

DESCRIPTION
1*CYLINDER PIN
HAIR PIN - #12 B
2 X 8 ASAE LIFT CYLINDER
3 X 48 MAIN CYLINDER
CYLINDER PLUG
90°SWIVEL ADAPTER
3/8 TEE
2' CYL REPAIR KIT
3' CYL REPAIR KIT
1/2 TEE
1/4 TEE
1/2 CLOSE NIPPLE
45° SWIVEL ADAPTER
90° SWIVEL ADAPTER
3/8 X 240 HOSE, 1/2 & 3/8 ENDS
3/8 X 216 HOSE, 1/2 & 3/8 ENDS
3/8 X 224 HOSE, 1/2 & 1/4 ENDS
3/8 X 64 HOSE, 3/8 ENDS
3/8 X 120 HOSE, 3/8 & 1/4 ENDS
3/8 X 22 HOSE, 3/8 ENDS
3/8 X 14 HOSE, 1/2 & 3/8 ENDS
3/8 X 78 HOSE, 1/4 ENDS
3/8 X 148 HOSE, 1/4 ENDS
3/8 X 119 HOSE, 1/4 ENDS

Quantities are per rake unless otherwise st

ER CYL
ER CYL

mu

e S e e S L L LN S s s B OO

=3

ated.




g25FD HYDRAULICS

PAGE 15

R

TAD Hid
JAO H3d

AAO Y3d ¥
TAO H3d ¢

POIEIS 9SIMIBUIO SSOjUN Bxel Jad ale selinuenDd
L 1HOd 1Sid TAD 141IMH OL L1 1HOd 'SN3 8/€ "ISOH 25V X 8/
1 1HOd 1Sid TAD 1411 0L 6 1HOd 'gON3 8/€ 'ISOH vEY X 8/
I 1HOd 1Sid TAD F1ONY H OL 8 1H0d ‘SaN3 8/€ ‘ISOH 0SE X 8/€
I 1HOd aod 1AD 19NV H OL £ 1HOd '‘SON3 8/¢ 'ISOH 8EE X 8/E
L 1HOd 1SId TAD 319NV 701 9 1H0d ‘SON3 8/8 'ISOH 0SE X 8/€
I 1HOd QOH 1AD F1ONY T0OL § 1H0d ‘SAN3 8/ 'ISOH 8EE X 8/€
| 1HOJ QOH A NIVN H Ol ¥ 1HOd 'SANZ 8/€ 'ISOH 042 X 8/t
I 1HOJ ISId TAONIVW H OL € 1HOd ‘sanNd 8/ ‘ISOH veC X gle
I 1HOJd QOH TAONIVA TOLC 1HOd 'SAN3 8/ 'ISOH 0LZ X 8/t
I 1HOd ISId TAONIVATOL L 1HOJ 'SaN3 8/€ 'TISOH vee X 8/c
4 1HOd SSvd A€ CL 2L B 0L S14H0d 'SAN3 8/€ '3SOH 81 X 8/E
2 IJATVA OL HOLOvHL "3SOH v8 X el
cl HALdvav TAIMS HIS
1 1HOd SSVd A8 "VID3dS 'MOd 13 133418
b 1HOd SSVd Ag WI03dS 33l
S 1HOd SSvYd AG ‘ONIHSNY
8 1HOd SSvd A9 'H3Lldvay
9 1008 H3gany
9 JIANVH IATVA "LNN
9 FIAONVH FATVA
€ G YO - ON INN 9L/S
€ HIHSYM MO0 91/S
€ G 4D - MIHDSAVO € X 9L/S
4 Ha1dvay TE3AIMS com
i IATVA T00dS ©
1 , 17081
} IOVHE FATVA DNIAINS
l ANVLS FATVA
3 I HIVAIH TAD £
i DI HIVdIH IAD £
g HILdVaY T3AIMS oOm
N
N
N
N

9N 1d YIANITAD
H3ldvay TIAIMS 06

HIANIIAD NIVIN 9E X €

HAANMAD L4 3vSY 8 X e

ZL# -Nid "HivH

Nid H3ANIMAD.L

[4 HIANIAD IT1ONV 8 X €
ALD NOILdIYOS3d

-mOJ WOYIOQ @Y} Ut 918 S1aquinu usAT "moi do) 8y} 8Je siaquinu bpo

‘JB8) By} WOIj) PamalA uaym ybu o1 ya| woly pajaqunu aJe suod ad1Aes

[AYANE]
P69X90
0095X90
80¥GX80
009GX90
80vSX980
02EVYX90

vy LEX90
02EYX90

Y LEX90
88¢X90
PPELX80
9-0Ld-4gN
9-9-06Xd-AdN
9-9-9dddddiN
9-8d4diN

8- L dd4diN
100441as
LOANELAS
antLias
ONSOLNN
dSSOM'
8PXSOONSD
8-2 1-06Xd4aN
19/ 11aS
20cc6
91-10€e6
61-61cE6
9017 HVAS
VPOLZLHYIS
9-8-06Xddd

Gied0d
9-06XdddiN

Hvoele
IvS8002
chHIvH
6104c6
3vS800¢t
HIGWNN LHvd



PAGE16

925FD HYDRAULICS

sjA2 jje 0} uowwIoD

@00

0L~ 691



930FD HYDRAULICS

PAGE 17

JAD |3
A0 H3

oo
NN G N NNOONOOO QNN T N = 7 7= 7= = = =

Ao H3d ¥
AO H3d e

ALD

‘peje)s esIMIeYI0 SSejun eXel Jod ese sepue

"pesn jou ese sejoy IS} 6YJ wopoq 0} doj wosy pelequinu ese sefoy ajeid Bipy :ILON

1HOd 1Sid TAD LJIT H OL F0H ONZ 3LV 1d D1A H 'SAN3I #/1 'SSOH 8l X 88
JHOd L81d TAD 1177 OL 3T0H ONE LY 1d DLW 7T 'SANS v/4 '3SOH 6LL X 8/
JHOd 1Sid “TAD FTONV H OL 3T0H HLv 31v71d DLW H 'SONT w/1 '3SOH O X v/L
1HOd QO TAD JTONV Y OL 310H QHE 31v1d DLW H 'SONI #/1 'ASOH 0S X #/1
140d LSid TAO F1ONY 7 0L 3N0H HLY 31V 1d DLW 1 'SANS #/1 ‘SSOH OF X ¥/L
1HOd QOH TAD 319NV T OL ITOH GHE 3LV 1d DLW 1 'SANE v/l 'ISOH 0§ X b/t
J10H ONE 3LV 1d DLW H OL L1 LHOd "SON3 v/t R 8/€ '3SOH 942 X 8/

J10H ONE 3LY1d DIN T OL 6 1HOd 'SAN3 ¥/ % §/E 'ISOH 948 X 8/
JI0H HLY 31v1d DLA Y OL 8 1HOJ "'SAN3 ¥/1 B 8/€ '3S0H 942 X ¥/1
TI0H QHE 31V1d OLN W OL £ L1HOd 'SAN3 v/ @ §/€ 'ISOH 948 X /L
JIOH HiP 31Lv1d OL1 7 Ol © LuOd "SANS v/t ' 8/€ 'ISOH 848 X ¥/1
F10H QHE 3LV 1d DLW T OL S LHOd "SON3 v/L B 8/€ 'ISOH 948 X v/I
140d OO TAD NIVIA H O1 ¥ 1HOd 'SON3 8/€ '3SOH 822 X 8/
4HOd 1S1d TAD NIV H O1 € 1HOd 'SON3 8/€ 'ISOH 912 X 8/E
1HOd dOH TTAD NIV T OL 2 1HOd 'SON3 8/€ 'ISOH 82¢ X 8/E
1d0d 1SI1d TAD Nividl 1 OL | 1HOd "SON3 8/€ "ISOH SLe X 8/E
H3LdVAV T3AIMS 06
H3LdVQAY TBAIMS 06
HALdVQAY TI3AIMS HUS
14Od 8SVd AH 0121 B 0L SIHOd 'SAN3 8/€ '3SOH 81 X 8/E
3ATYA OL HOLOVHL 'ISOH ¥8 X 2/1
H31dVOY T3AIMS HIS
1404 SSvd A8 "VIO3dS "MOETS 133H1S
1HOd S8Vd A8 Tv103dS ‘331
1H40d SSvd A9 'ONIHSNE
J1HOd SSvd A8 ‘Y31dvav
1004 Hagand
FTANYH SATVA "LNN
FIANVH IATVA
SHO - ON INN 9L/S
HIHSYM MO0 9L/5
S U - M3UOSdVYO € X 9L/S
H3LJIVQY TBAIMS 06
JATVATI0CIS @
og .l
LINOVHE JATVA ONIAINS
(NVLS 3ATYA
H3LdVOY TBAIMS SP
LA HIvdIH TAD £
L HIVd3IY TAD 2
H31dVQaY TBAIMS 06
ON7d H3ONNAD
HIONITAO NIVIN BF X €
HIANIAD 14N 3vSvY8X 2
2i# - Nid HIvH
Nid H3ANIMAD.!
HIONIAD ZT1ONV 3vSY 8X €
NOLLIHOS3A

‘MO LLIOYOQ By} Ul 818 SIBqINU UsA3 "mos do) euj} 1 SIequnu ppo

*JE@J B} WIOJ} PEMEIA usy 1B o} 1§9) Woyy pelequunu ee suod eojneg

89€2X90
Y061 X980
Op9XpO
008X+0
oraxyo
008Xv0
9LPPXS0
9L¥PXS0
aLyrXy0
1342.44Y)
SLyyXp0
SLYYXy0
8P9EX90
9SYEXSO
8PSEX90
SPEXS0
¥-8-06Xd=dN
7-8-06Xd4dN
PXdddiN
882X90
PPELXBO
9-0LdJ8aiN
9-9-06Xd:Ad N
9-9-9ddd4dN
S-8d-4diN
8-vid4ain
1o08LLas
ANNLLAS
anLias
ONSOLON
dSSOM1
BYXSOONSO
8-Ci-00Xd-48N
Abieg/iLas
€0¢c6
9l-10ee6
91-0lece
PSP XdddiN
SOLYLHWMS
YPOLELEWIS
98-06XdddN
SLE408
Hy8p0E
3vS8002
ClLHIvH
610UC6
3vSB00E
HIBWNNN 18vd

£9¢
c9e
3274
092
65¢
852
15¢
952
174
¥52
£5¢
ése
162
0S¢
6re
8ve
Ive
9ve
Sve
8¢¢
lee
Gée
vee
| XA
cce
lce
0ce
6i¢
-1 34
e
9le
Sie
vie
gle
ale
Lie
oLg
88l
0414
691
pacls
991
ect

o1

434



PAGE 18

@O0

930FD HYDRAULICS

041-691




PAGE1S

REF
18

277
278
279

281
282
283
284

286

. 287
- 288
289

291
202
293
294

9339400
?93‘9H°°

RAKING WHEEL

PART NUMBER DESCRIPTION

92115 BUSHING

B511ZERK DRIVE-IN ZERK

LWOBSP 3/8 LOCK WASHER

NUTOBNC 3BNCNUT-GRS5

§2122A CHAIN ASSY - COMPRESSION SPRING
92122 CHAIN - EXTENSION SPRING
LW108SP 5/8 LOCK WASHER

8041 GREASE CAP

COoT3zP COTTER

2425 52200 7/8 NUT, SLOTTED

8043 FLAT WASHER

CSNC10X32 5/8 X 2 CAPSCREW-GR 5

92225A RETAINER, OPT

92114 RAKING WHEEL

921458 MASONITE SHIELD .

92107A | WASHER, WHEEL END, RED, 6 SLOTS
ROLLPO4X40 1/8X 242 ROLL PIN ¥, x 3

91229 CRANK, RIGHT, PLAIN, YELLOW
91229L CRANK, LEFT, PLAIN, RED
9221gHO0 CRANK, RIGHT, BRG TYPE

includes all paris ready to assemble

9221§H00 CRANK, LEFT, BRG TYPE

Includes ali paris ready to assemble

92107 WASHER, FRAME END, YELLOW, 4 SLOTS
92121 SPRING, EXTENSION, FOR PLAIN CRANK
92221A WIRE FORM, OPT.

92221 SPRING, COMPRESSION, OPT

92219 SPINDLE, OPT

8222 GREASE SEAL, OPT (471280)

9220 CONE, OPT (15123)

9221 CUP, OPT (15245)

92218H CRANK SUPPORT. W/CUPS, OPT
CSNC06X18 3/8 X 1 CAPSCREW-GR 5

92118 CLIP FOR STEEL TOOTH

92117 TOOTH, STEEL, RIGHT, BLK

92117L TOOTH, STEEL,'LEFT, RED

82117RL TOOTH, RUBBER,RTOL

92175A FASTENER ASSY, SHLD, LONG

82175 FASTENER ASSY, SHLD, SHORT

Quantities are per rake unless otherwise stated.

2 PER CRANK
15
15
15
15
15
15
8

7

15

15

30

15

2 PER CRANK

2 PER CRANK

4 PER CRANK

4 PER CRANK

15

AR

18 PER WHEEL

18 PER WHEEL

18 PER WHEEL

18 PER WHEEL
6 PER WHEEL
6 PER WHEEL



RAKING WHEEL PAGE 20




PAGE 21

MODEL 825 AMD 830 DARF RAKE
OPERATING INSTRUCTIONS

Maintain tire pressure: 12 PS| front, 18 PSl rear.
Adjust spring tension to allow crop to rotate raking wheels.
Do not ocperate raking wheels in the ground.
MODEL 925 AND 930 STANDARD HYDRAULICS

1. Install suitable hose couplers on the 3 hoses supplied. You will need 1 double acting valve to open and close the
main frame and 1 single acting valve for raising and lowering the raking wheels.

2. Remove the 2 dealer installed 03PCCHAINOS safety transport chains, Ref 112, pages 8 and 10.
TO OPEN FROM TRANSPORT POSITION TO RAKING POSITION
1. Operate the tractor single acting valve (1 hose) to raise the raking wheel to the *up® position.

2. Operate the tractor double acting valve while moving. Pull forward slowly until the main frame is fully
open.

3. Use the adjusting links on the raking wheel frames to adjust raking angle as required.

4. Level raking frames to the ground by alternately adjusting the main frame to drawbar adjusting links. Applies tc 930
only. For 925, see the decal cn the drawbar:

5. Operate the tractor single acting valve to lower the raking wheels.
6. Check hydraulic fluid in your tractor. You will need to add approximately 2 gallons for initial start up.

MOW YOU ARE READY TO RAKE

TO CLOSE TO TRANSPORT POSITION FROM RAKING POSITION
1. Operate the tractor single acting valve to raise raking wheels to the "up” position.
2. Return raking frames to straight position.

3. Operate the tractor double acting valve while moving. Pull forward slowly until the main frame is fully
closed.

NOW YOU ARE READY TO TRANSPORT
DRIVE CAUTIOUSLY. GIVE ONCOMING AND PASSING TRAFFIC AMPLE ROOM




PAGE 22

MODEL 925 AND 930 DARF RAKE
OPERATING INSTRUCTIONS

Maintain tire pressure: 12 PS| front, 18 PS! rear.
Adjust spring tension to allow crop to rotate raking wheels.
Do not operate raking wheels in the ground.
MODEL 925 AND 930 FULL MYDRAULICS
1. Install suitable hose couplers on the 1/2° hoses from the valve. Insert in tractor couplers. Lock tractor remote handle
in position so oil is entering at the correct valve 'in® port. If your tractor is closed center, install the closed center
adapter furnished with the rake valve.
2. Remove the 2 dealer installed 03PCCHAINO8 safety transport chains, Ref 112, pages 8 and 10.
TO OPEN FROM TRANSPORT POSITION TO RAK!NG POSITION

1. Operate the hydraulic valves indicated on the valve decal to raise the raking wheels to the *up” position.

2. Operate the frame valves indicated on the valve decal while moving. Pull forward slowly until the main frame is fully
open.

3. Using the hydraulic valves indicated on the valve decal, adjust the raking wheel frames to the required angle.

4. Level raking frames to the ground by alternately adjusting the main frame to drawbar adjusting links. Applies to 930
only. For 925, see the decal on the drawbar. ‘

5. Operate the hydraulic valves indicated on the valve decal to lower the raking wheels.
6. Check hydraulic fluid in your tractor. You will likely need to add approximately 2 gallons for initial start up.

NOW YOU ARE READY TO RAKE
TO CLOSE TO TRANSPORT POSITION FROM RAKING POSITION

1

1. Operate the hydraulic valves indicated on the valve decal to raise the raking wheels to the "up” position.
2. Return raking frames to straight position.

3. Operate the frame valves indicated on the valve decal while moving. Pull forward slowly until the main frame is fully
closed.

NOW YOU ARE READY TO TRANSPORT

DRIVE CAUTIOUSLY. GIVE ONCOMING AND PASSING TRAFFIC AMPLE ROOM



THESE ADDITIONAL PRODUCTS ARE AVAILABLE
FROM YOUR LOCAL DEALER

SINGLE WHEEL RAKES Pull type
DOUBLE VEE WHEEL RAKES, Pull type and 3-Point
WINDROW TURNERS

DISC RIDGERS 1, 2, 3 and 4 Blade Models

“8” TINE AND SPRINGTINE FIELD CULTIVATORS
BORDER BLOCKERS AND ALFALFA BORDER MACHINERY
SLED CULTIVATORS AND SLED SPIKE HARROWS

TOOL BAR ACCESSORIES: Gauge Wheels, Square and
Rectangular Tool Bars, A-Frames: Cat I, 1, i,

Tool Bar Spacers, Individual Rotary Hoes.

Products

PTO DRIVEN VINEYARD DUSTERS

CiZ31 JiPr 25C 2/91



